



ZIZI ENGINEERING CO LTD

INSPECTION CERTIFICATE

Purchaser: *****

Number: ZZ-180918-01

ITEM	PRODUCTS	SPECIFICATION	MATERIAL	UNIT	QTY	STATE AND USED OF DELIVERY	STANDARD
ZZ18090101	STUD BOLTS	M20x115	ASTM A193 GRADE B7M	PCS	64	Normalized	ASME B1.1
ZZ18090102	STUD BOLTS	M16x95	ASTM A193 GRADE B7M	PCS	128	Normalized	ASME B1.1
ZZ18090103	STUD BOLTS	M33x215	ASTM A193 GRADE B7M	PCS	96	Normalized	ASME B1.1
ZZ18090104	STUD BOLTS	M30x195	ASTM A193 GRADE B7M	PCS	96	Normalized	ASME B1.1

WWW.ZZSTEELS.COM

CHEMICAL COMPOSITION (%)													TENSILE TEST			
No.	C	Si	Mn	S	P	Cr	Ni	Ti	Mo	V	W	Cu	T.S	Y.S	E.L	HARDNESS
11005269	0.42	0.27	0.8	0.006	0.01	1	0.02	/	0.18	/	/	/	980	875	20	HRC28
11005269	0.42	0.27	0.8	0.006	0.01	1	0.02	/	0.18	/	/	/	980	875	20	HRC28
11005269	0.42	0.27	0.8	0.006	0.01	1	0.02	/	0.18	/	/	/	980	875	20	HRC28
11005269	0.42	0.27	0.8	0.006	0.01	1	0.02	/	0.18	/	/	/	980	875	20	HRC28
Flaring		Hydraulic Test			Flattening			Intergranular Corrosion			N.D.E		Size (Measure)		Surface (Visual)	
/		/			/			/			OK		OK		OK	

Remark	We prove in this material are qualified products according to above standards and technical conditions for manufacturing,sampling and testing,to meet the requirements EN10204 3.1
--------	--

STAMP OF QUALITY INSPECTION DEPT.	CHIEF INSPECTOR
INSPECTOR	DATE OF PRODUCTION